Chicago CP3450 Series - Model D
Pneumatic Grinder




Chicago CP3450 Series - Model D

Pneumatic Grinder
Index Part Description Qty Index Part Description Qty
No No No No

1 6155653010 |HOUSING 35 |6153071590 |ROTATE SWITCH (CP3450-12ACR4)

2 6155701000 |REAR SLEEVE 36 |6157440310 |FILTER (CP3450-12ACR4)

3 675_10 |GREASER 37 6156583040 |O RING 11.2x2.65 (CP3450-12ACR4)

4 6158727970 |CP LOGO 38 6156890390 |RING SNAP RW35 (CP3450-12ACR4)

5 758.120 [BEARING 17x40x12 6203 LLB K5 39 6156583010 |O RING 30x1.8 (CP3450-12ACR4)

6 6155011210 |[OUTPUT-SHAFT M14 CP3450-12AA5 40 6153071560 |REAR BODY (Safety lever type) included Helicoil
6155011200 |OUTPUT-SHAFT 5/8" P3450-12AB5 42 6153120940 |VALVE STEM
6155011190 |OUTPUT-SHAFT 3/8" CP3450-12AC.. 43 6156583030 |O RING 6x2.65

7 6154841590 [SPIRAL BEVEL GEAR 44 6156721530 |PLUG

8 6157580630 |[BEARING 5x16x5 625 ZZ 45 6156583000 |O RING 14x1.8

9 6156740000 |[LOCK NUT

10 6156060430 |[FLANGE NUT 3/8" CP3450-12AC.4
1 6155031600 |[REAR FLANGE 5/8" CP3450-12AB5
12 6155020780 |[FLANGE NUT 5/8" CP3450-12AB5
13 6155031590 |REAR FLANGE M14 CP3450-12AA5
2050533943 |REAR FLANGE 3/8" CP3450-12AC45
14 6155020770 |[FLANGE NUT M14 CP3450-12AA5
2050533973 |FLANGE NUT 3/8" CP3450-12AC45
15 6156140900 |[SCREW LOCK (For M14 & 5/8" spindles)
16 6154001460 |CYLINDER

17 6154201430 |FRONT FLANGE

18 6154261180 [ROTOR

19 6156611030 |ADJUST WASHER

20 2050547623 |BLADES (SET OF 4)

21 6154221600 |REAR FLANGE

22 6157581380 |BEARING 8x22x7 608Z

23 6156731330 |[MOTOR END CAP

24 6157510100 |BEARING 10x30x9 6200

25 6156350370 |PIN SPRING 3x10

26 6153212340 |PRESSING COVER

27 6156582970 |O RING 11.8x1.8

28 6154841580 |GEAR

29 6153071580 |REAR BODY (CP3450-12ACR4)

30 6153120950 |VALVE STEM (CP3450-12ACR4)

31 6156583030 |O RING 6x2.65 (CP3450-12ACR4)
32 6156700560 |PLUG (CP3450-12ACR4)

33 6156811440 |SWITCH SPRING (CP3450-12ACR4)

46 6156811440 |[SWITCH SPRING

47 6153212370 |SAFETY LEVER ASSEMBLY

48 6156350380 |PIN SPRING 3x20

49 6156583020 |O RING 36x1.8

50 6156583040 |O RING 11.2x2.65

51 6156071530 [NUT

52 6156561870 |GUARD JOINT

53 6155041880 |4" GUARD CP3450-12..4

6155042030 |4.5" GUARD CP3450-12..45
6155041860 |5" GUARD CP3450-12..5

56 6156400290 |WASHER PLAIN Z5 U

57 6156160270 |SCREW HEX HEAD CAP M5x15

58 2050524063 |SIDE HANDLE

59 2050541503 |[EXHAUST FILTER (safety lever type)
60 6157301880 |[EXHAUST HOSE ADAPTOR (CP3450-12ACR4)
81 2050484230 |WRENCH

82 2050485003 |PIN WRENCH for 3/8"-24F nut

83 2050486673 |PIN WRENCH for 5/8"-11 & M14 nut

84 8951011464 |HEX. WRENCH 1/4" for SCREW LOCK
62 2050546543 |AIR INLET 3/8" (CP3450-12ACR4)
6158727840 |WARNING LABEL

6158727560 [GUARD WARNING LABEL
2050542213 |SPINDLE OIL FELT (NOT SHOWN)
2050542223 |OIL FELT (NOT SHOW)

6154320110 |HOSE (CP3450-12ACR4 - NOT SHOWN)
61 2050543883 |[EXHAUST FOAM (Safety lever type)

Alalalalalalalalalalalalalalw|walalalalalalalalalalalalalalalalalalala

AalalalalalalalalaldalalalalalalalalalalalalalalalalNalalalalalalalalalala

34 6156582990 |O RING 12.5x1.8 (CP3450-12ACR4) TUNE UP KIT
6153973030 (Including Parts No: 20, 22, 24, 27, 49)
S 2050543753 EC declaration BLADES KIT (50 pcs)
& 6159948760 Safety instructions 6154340650
6159948630 Operator's manual

Recommended accessories

Vibration damping side handle: ) 5" backing pad for 5/8" & M14 spindles
6155760780 6159901910 (Washer + pad 5” + nut 5/8" - 11 & M14)
g:g;;;g%se adaptor 4" backing pad for 3/8" spindle

. S, 6159901900 (Washer + pad 4" + nut 3/8" - 24)
(required for safety lever type)
Silencer hose Kit j/ Overhose
6154320110 2050547523

Spare parts without part number are not sold separately

2050543763 Rev02



